UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROXS
ISED ID 6545A-U7PROXS
Equipment Under Test U7-Pro-XGS

Test Report Serial Number | TR9751_01

Date of Tests 16 January 2025
Report Issue Date 6 February 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-1

1.1 HE Mode
1.1.1 Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5180.000 24.0 20.000000 | PASS
RF output power 5180.000 24.0 20.000000 | PASS
Power Spectral Density 5180.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5180.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 20.000000 | PASS
Power Spectral Density 5210.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 24.0 20.000000 | PASS
Power Spectral Density 5240.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5190.000 24.0 40.000000 | PASS
Power Spectral Density 5190.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5190.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 24.0 40.000000 | PASS
Power Spectral Density 5230.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 80.000000 | PASS
Power Spectral Density 5210.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5180 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 22.500000 5168.550000 5191.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5180.000000 7.6 | PASS
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Levelin dBm

5150 5160 5170 5180 5190 5200 5210
Frequency in MHz
Bandwidth
el Lewel \,V - RBw ) L1E ] -
At 04D  SWT § - UNW Mz Made An se0  Comne 2007200 Freguancy 5.1800000 GHz
gt LAl P8 ot Natehy - 4
:
iCF 518 Glz o0 pts. 0.0 MHz/ - Sppn 00,0 Mz
[lisssssti] g s
09196.37 M 0L/16/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.010 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
TR9751_U7-Pro-XGS_FCC_15.407_UNII-1_Annex Page 3 of 25

PROPRIETARY
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

RF output power (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5180.000000 25.0 30.0 25.0 99.723 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5180.000000 5172.079208 | 12.407 17.0 | PASS

Ports

Port State

1 | used

used

2
3 | used
4 | used

TR9751_U7-Pro-XGS_FCC_15.407_UNII-1_Annex
PROPRIETARY

Page 4 of 25



# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density
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5170 5175 5180 5185
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
———  SumlLevel Liit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.19000 GHz 5.19000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5180 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 19.500000 5170.125000 5189.625000
DUT Frequency Result
(MHz)
5180.000000 | PASS
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LABORATORY P
99 %Bandwidth
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5160 5170 5180 5190 5200
Frequency in MHz
Bandwidth
el Lewel LR = RBwW 0 S0L -
'A'u.“' -’:: :.;v: .'.:;:g-_ 3 ,:v. Mode hto Sweep  Count 200200 Freguancy 5.1800000 GHz
EES I8 G = 1St 1.0MHz] = Spon 40,0 Mz
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09198:12 M 0L/16/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.20000 GHz 5.20000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 39.000000 5189.650000 5228.650000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 13.4 | PASS
26 dB Bandwidth
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20+

1 39.000 MHz
30+
5180 5190 5200 5210 5220 5230 5240
Frequency in MHz
Bandwidth
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el Lowel 0% - REw 1 hae ALt

At WA SWT { - VW Mtz Made An se0  Comne 2007200 Freguancy 5.2100000 GHz
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09:189:59% m  0L/16/2025

Power Spectral Density (5210 MHz; 24.000 dBm; 20 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5218.118812 | 16.791 17.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density

5 8. 8.8

Levelin dBm

~

5200 5205 5210 5215 5220
Frequency in MHz

Connector 2 Connector 3 Connector 4

Lirvit 2 PSD

Connector 1
——  Sumleve

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 19.750000 5200.125000 5219.875000
DUT Frequency Result
(MHz)
5210.000000 | PASS
99 %Bandwidth
35 -
m -+
e 07
) 1 MVWM\
©
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T 19.750 MHz
10T
5190 5195 5200 5205 5210 5215 5220 5225 5230
Frequency in MHz
Bandwidth
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el Lewel X = RBW 0 S

Att 04D  SWT § me = VEBW T2 Mode Ax watp  Count 200/200 Freguancy 5.2100000 GHz

Lrput P ] " Moo by

iCF 5,21 Gz = N 160 pts. - 1.0 MHz/ ) } Sppn 40,0 Mz
09131112 M 0L/16/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 37.700000 5220.650000 5258.350000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 12.5 | PASS
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LABORATORY
26 dB Bandwidth
]5 p—
10T
£ 07
o s
©
c
—Z 10T
g
(]
)
] a0 |
30+
5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
el Lewel LS - RBw ) L1E ] -
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09133:57 M 0L/16/2025

Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5248.316832 | 16.592 17.0 | PASS
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Ports
Port

State
1 | used
2 | used
3 | used
4 | used

Power Spectral Densiy

5 8. 8.8

Levelin dBm

Q-\

5250

5240 5245

Frequency in MHz

5235

Connector 3 Connector 4

PSD

Connector 2
Lirit 2

Connector 1
—— Sumleve

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 19.750000 5230.125000 5249.875000
DUT Frequency Result
(MHz)
5240.000000 | PASS
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Levelin dBm

99 %Bandwidth

Freguancy 5.2400000 GHz

5220 5225 5230 5235 5240 5245
Frequency in MHz
Bandwidth
el Lewel LS = RBwW S0L
Art WAD  SWT § me - VEW 2t Mode At watp  Ceunt 200/ 7200
gt LAl P8 oo beds "
EF 524Gz = 1St 1.0MHz]
09135:29 M 0L/16/2025
Measurement
Setting Instrument Target Value
Value
Start Freqguency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm

Span 40,0 Mz
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Attenuation 30.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype Sweep AUTO

Preamp off off

Emission Bandwidth 26 dB (5190 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

10T

10T

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 43.350000 5168.475000 5211.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5190.000000 6.6 | PASS
26 dB Bandwidth

20 +
30 +
40 MHz

5130

Bandwidth

5140

5160

5180 5200
Frequency in MHz

5220

5240 5250
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el Lewel 0% - REW 1 hae B
Art WD SWT {08 = VW Mtz . Mode An se0  Comne 2007200 Freguancy 5.1900000 GHz
Lrput LAl P8 ot oty -

¥ 5,19 Gz = _moopts ; 1zl

5000 120,0 MHz

- -
09136:81 M OL/16/2005

Power Spectral Density (5190 MHz; 24.000 dBm; 40 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5190.000000 5172.574257 | 8.333 17.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density

5,849

Levelin dBm

ies )\

-10 1
5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Liit L 2 PSD

Occupied Channel Bandwidth 99% (5190 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 38.500000 5170.750000 5209.250000
DUT Frequency Result
(MHz)
5190.000000 | PASS
99 %Bandwidth
20 -
104 -/\NWVJ\\W—’WMA_NW\
S
oa
©
£
E
(]
-
38.500 MHz
5150 5160 5170 5180 5190 5200 5210 5220 5230
Frequency in MHz
Bandwidth
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ol Lewel 0%
At 0 SWI

427 West 12800 South, Draper, UT 84020

Freguancy 5.1900000 GHz

- RBwW L8 S0l
e ® VEW M Mude Ao 5 Count 200,00

Lrput P ] " Mo by

iCF 5,19 Gz 160 pts. 8.0 MHz/ Sppn 60,0 Mz
0911729 M 0L/16/2025
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 43.800000 5208.025000 5251.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5230.000000 9.7 | PASS
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26 dB Bandwidth

107

10T

20+

Levelin dBm

30+
43.800 Mz |

40 +

5170 5180 5200 5220 5240 5260 5280 5290
Frequency in MHz

Bandwidth

el Lowel 0% - REw 1 hae ALt

Att 04D  SWT {05 = UBW Mz Made An se0  Comne 2007200 Freguancy 5.2300000 GHz
3 3

gt LA PY o Notedy

¥ 5,23 Gz = _moopts ; Fr2T 7 - N Soon 120,0 Miz
B A TR Y "%

09118:30 M OL/16/2005

Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5230.000000 5212.574257 | 11.405 17.0 | PASS
TR9751_U7-Pro-XGS_FCC_15.407_UNII-1_Annex Page 18 of 25

PROPRIETARY



427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Densiy

Levelin dBm

i \

5220 5225 5230 5235 5240 5245 5250

5210 5215

Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Liit L 2 PSD

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 38.500000 5210.750000 5249.250000
DUT Frequency Result
(MHz)
5230.000000 | PASS
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Levelin dBm

99 %Bandwidth

RN AN AN

5190 5200 5210 5220 5230 5240 5250 5260 5270
Frequency in MHz
Bandwidth
el Lewel LS = RBW | ™ SOl -
:_"_.,. "- :.;v: L - '.:;:g-_ )Mt Mude Count 200/7300 Freguancy 5.2300000 GHz
KE223GHz_ IRt BOMH = pp0 SO0 MHZ
[lisssss s} NS5 s
0912081 M OL/16/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 93.500000 5163.250000 5256.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 10.3 | PASS
26 dB Bandwidth

15 -

10Tt

O_-

E 4
[oa

° -10T

£ 1
I3

g o7

— -+

30 +

s 93.500 MHz
_40 -+
5090 5150 5200 5250 5300 5330
Frequency in MHz
Bandwidth
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el Lewel 0 & = RBW | M4t S0l
At WA SWT Lme e VEW DMt Muode Ao Seesy  Seunt 200/700 Freguancy 5.2100000 GHz
Lot LA PSS #  Nobds o

iF 5,27 Glz . N 480 pis. ; P27 N  Sppn 240,0 Mz
[fiesessis] s e s
0912029 M OL/16/2025

Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5174.750000 | 6.037 17.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density

35 .

m -+
5 ot
o +4
c
Z 10T
Q s
()
AN \

-10 7

5170 5180 5190 5200 5210 5220 5230 5240 5250
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
——  Sumlevel Liit L 2 PSD

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 79.000000 5170.500000 5249.500000
DUT Frequency Result
(MHz)
5210.000000 | PASS
99 %Bandwidth
20 -
04+ /\MMW\NW-'\/—\
S
foa)
©
£
S
(]
-
79.000 MHz
5130 5140 5160 5180 5200 5220 5240 5260 5280 5290
Frequency in MHz
Bandwidth
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", l‘l 'i x ; ” - RBW (s sk -

Att 220 At T L e VWL H!z; Mode M o0 l:.ulmv 20047200 Freguancy 5.2100000 GHz

Lrput LA PY # Mot

K ZIGU = = 1St = T L7 A— — 5000 100,0 Mz
[lisssss s} e ™Y Y
09:22:81 M 0L/16/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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-- End of Report —
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